o

G=-3083-R-1

Chkd."\bp'd Customer

List No. & Assem, No.

(1} Quantlty
{3) Drg. No,

IMPORTANT = whfn ordexing replacement parts be sure to include;

(5) _List No, givepion top of page.

{2) Illus, No,
(4) Name of Part

}\1 TM-~340078-A
Page No.
Recommendd Name of Assembly '
ed Spares ’ . t Date:
TYPE #2616 = EXPANDER ASSEMBLY 3/21/67
Class Iilus, ' '
T T3 No. PRuan., Name of Part Drawing part No,
A 1 | EXPANDER ASSEMBLY (256?F0555257513) o078 A
2 - CONS{STING OF$
i 1 1 -~ ExPANDER. CASING TM-338615-A
4 nn 2 1 -~ ROTOR ASSEMBLED ~TM-340079-A
5 3 1 - THrRUST BEARING ASSEMBLED TM-337173-C
8 b 1 - PLAIN BEARING ASSEMBLED TM=317651~C
7 5 1 - STATOR CAsnnG TM1182E6-A
8l b h!s 1 = HePy PKG( SLEEVE ASSEMBLED TM-280C6 - A
9 1 1 = RADIATION SHIELD ' 319557 A
10 8 | '
1 {9‘ 1 = INLET ScroLL {SPINNING & FABRICAT IloN
12 1167E6-A) 1086E6 2
13 10 - 1 =~ INLEY FLANGE _ 325959 1
14 1 h 11 1 « L.P. PkGs SLEEVE ASSEMBLED TM-150986-A
15] - | ;
16
117
18
19 It {12 1 - STATOR MACHINING, 2ND STG. TM-319168-A
20 1 U 13 1 «» STATOR MAGHINING, TRD 5TG. TM=319599~A
21
22
23
24| ]
25 (Cour D ON PAGE #2)

N.8.8. - Not sold separately




Y T

G-3083-R~1

Chk'd|App'd

List No, & Assem. No.

Gustomer
< %’{ : TM-3%0078-A
: Page No. '
necommend4 Name of Assembly -2
ed $pares ) : . Date: .
TYPE #2616 - EXPANDER ASSEMBLY 3/21/67
Class lus, ‘ v ' N
- . —r No. Puan.| Ndime of Part 7 Dbrawing part No.
1 (ConT'p FROMPAGE .#1)
2 1{ 1|1} 1 - STATOR MACHINING, 4TH Sta. ™-318527-A
, 3 111115 1 -~ STATOR MACHINING, 5TH STG. TM=319652xA
4 1]1]1]16 1 - GASKET - 334164 2
8 (j%) 1 - INLET ScroLt, GUIDE PIN 1333829 Y
8 18) 5 = SHOULDERED PIPE PLUG '
1 (M. FrR. 35A756) ° 333647 B
8 \19) 1 « 3/4" Hex. Socs PipE PLue 34A7B6 (Sure)
9 20 1 - 1/4" Dia. x 20" Lo+ BAR 340078
10 21) 8 ~ 3/8"x1-1/2" Hex. Ho. CAP SCREW 350216115
11 22 b - 1"x2-3/4" Hex. Soc. Ho. CAP ScrEW | 119A2A367
12 111]23 1 = STATOR MACHINING, 1ST STG. TM=329765-B
13 .
14 o) 2 - GUIDE PIN 24A13ch
15 é@ 10 - SPACER 334928 - 1
16 26 10 - 3/8" x 3" " 'Soc. Ho. Car Screw | 119A2X210
] 2]2{2|2p 2 = CONFORMADLE SEGMENTAL STEP SEAL
18 3 Rinag (INCLUDING SPRING) 333686 1
19 28 © 2 = CAUTION PLATE BA16XU6
80 29 8 » 6 _Drive ScREW 12202578C .
21 30/ b - InLeT Scrott Guipg Piw 333629 2
22 31 KKK XN X KX XX XK X B RARNGIX
23 32 2 = 1"x6-1/2" Hexe Soce Hoe CaP Screw | 119A2Al62
24 ' '
o5 . _ S
IMPORTANT » When ordering replacement parts be sure to include:
- (1) Quantity (2) Nlus, No, (Cont'D ON PAGE #3)
; {3) Drg. No, {4) Name of Part
(5) List No, given on top of page. : : N.8.8. = Mot sold separately



lvr e

G=3083«R=1

Chk'diApp'd| Customer " | List Mo, & Assem, No.
] _f]fK TH=310078-A
b . Page No,
Recommendd Name of Assembly 3
- 'led Spares . ' Dator -
TYPE #2616 ~ EXPANDER ASSEMBLY T 3/21/67
~ Class Hus,
T ‘ R’ No. [uan,|- Natne of Part Drawing ——
1 (ConT'D FROM paGE #2) :
2 33 5 = 3/8" x 3/W" Hex, Soc. Ser Screv | 109A2ALS
8 34 5 »3/8" x 3/W'":Hex. Soc. SET Screw | 112A2A48
4 \35) ' 5 - SPECIAL SUPPORT PIN | 226079 1
5 36 5 - 1-1/4" Hex, Soc. PIPe PLuG - 34A7A8
6 37 2 - 1" Nur 3BAlHI0
7
8
g
10
11
12
13
14
15
18 N
11
18
19
20 For AssempLy & DisAsSEMBLY INSTRUCYIONS FOR EXPANDER
21 SEE DRG.  4Y2cC6,
22
23 -
24
25

(1) Quantity
(3) Drg. No,

(53 List No. given on top of page,

" IMPORTANT = When ordering replacement parts be sure to fnclude;

{2) 1lius, No,
(4) Name of Part

N, §.8. = Not sold separately




